



BMTV

CERTIFICATE OF PRODUCT VERIFICATION

This is to certify that

Al Muftah Interiors for Contracting

(A Division of the Al Muftah Group)

P.O. Box: 875

Doha, Qatar.

Meets the requirements of the BMTV **Product Verification** scheme for **Fabrication, Marketing, Sales and Distribution of Porta Cabins made from Fire Rated Certified Materials** and complies with the following standards;

- **BS 476: Part 7: 1997**
- **BS 476: Part 6: 1989 + A1: 2009**
- **BS 476: Part 22: 1987, Clause 5**
- **ANSI/UL 723**
- **ISO 1182-1990 (E)**
- **BS EN 1364-1**

Compliance officer

BM TRADA VENTURES LLC

Certificate number: 109

Issue no: 2024 - 01

Certificate effective date: 14 April 2024

Certificate expiry date: 13 April 2029

Date of initial certification: 29 March 2012

BMTV

BMTV, Unit 904 Business Avenue Building, Deira, Dubai, United Arab Emirates

This certificate remains the property of BMTV. This certificate and all copies or reproductions of the certificate shall be returned to BMTV or destroyed if requested. Further clarification regarding the scope of this certificate and verification of the certificate is available through BMTV at the above address or at www.bmt-ventures.com

This certificate remains unauthenticated without the SEAL of AUTHENTICATION on the signature

This certificate remains unauthenticated without the SEAL of AUTHENTICATION on the signature

Registration Schedule

Establishment

Al Muftah Interiors for Contracting
(A Division of the Al Muftah Group)

Address

P.O. Box: 875
Doha, Qatar.

Scope

Primary Field of Application (FoA) Reports (owned by this certified company)

Primary FoA reports owned by this PV certified company are listed on the PV-Mark certificate along with the latest revision status. They are either used in isolation or can be used in conjunction with an appropriate associated document that is listed below, providing that the FoA report allows it and that both documents are compatible with each other. Where more than one primary FoA is listed for the same doorset type, they cannot be mix and matched, only one FoA is to be chosen and followed precisely.

FoA Report	Rev	Owned by Certified Company named on this scope	Doorset Description	Rating	Test Type
		NA			

Primary Field of Application Reports (owned by and cascaded by a System Supplier)

Primary FoA reports owned by a System Supplier are listed on the PV-Mark certificate. The revision status of each FoA can be verified on the BMTV website under each System Supplier's certification entry. They are either used in isolation or can be used in conjunction with an appropriate associated document that is listed below, providing that the FoA report allows it and that both documents are compatible with each other. Where more than one primary FoA is listed for the same doorset type, they cannot be mix and matched, only one FoA is to be chosen and followed precisely.

FoA Report	System Supplier owner of Assessment Report	Doorset Description	Rating	Test Type
	NA			

Test Reports

Test reports are listed on the PV-Mark certificate. They cannot be used in conjunction with any primary FoA reports, test reports or associated documents. They must be followed precisely without any deviation whatsoever.

No specification or parameter changes are allowed at all from that stated within the test report such as size, shape, design, glazing, leaf/frame specification, hardware etc.

Assessment/Test Report	Product Description (Brand Name-Product Detail-Rating)	Rating	Test Type
TUV SUD PSB 7191112514 MEC15/H1-OKH	Everest 18mm thick multipurpose board material comprising of fibre cement boards X Dry Density 1300-1450kg/m ³ board. 885 x 270mm of Everest industries Limited (Flooring)	Class One	BS 476: Part 7: 1997
TUV SUD PSB 7191112514 MEC15/E1-OKH	Everest Industries Limited multipurpose board	Large scale surface spread of flame test Class One	BS 476: Part 7: 1997
TUV SUD PSB 7191112514 MEC15/H2-YWA	Six pieces of specimen said to be Everest (18mm thick x Dry Density 1300kg/m ³ to 1450kg/m ³) Multipurpose board material comprising of fiber cement board, each of nominal test size of 225 x 225mm of Everest Industries Limited (Flooring)	Index of overall performance, I (Fire Propagation Index) =01	BS 476: Part 6: 1989 + A1: 2009

WF 331943	Non-load bearing partition assembly 3035mm x 3000mm x 73mm (h x w x thk) panel of 12.5mm Gypsum boards of Qatar Gypsum Board Factory on both faces fixed into 0.7mm steel studs	Integrity 35min Insulation 35min	BS 476: Part 22: 1987, Clause 5
BKNV R9703	Glass fibre batts and blankets with and without facing on one surface of Kuwait Insulating Material Manufacturing Co.	FHC 25/50	ANSI/UL 723
WFRC 137655	50mm thick glass fibre insulation (Kimmco) density 24kg/m ³ of Kuwait Insulating Material Manufacturing Co.	No- combustible	ISO 1182-1990 (E)
EFFECTIS France: Test report# RFTR20061	Qatar Fire Resistant Gypsum Board in Non- load bearing partition Applications 3000mm max height of Qatar Gypsum Board Factory	Integrity 39min for 12.5mm board	BS EN 1364-1
7191018366-MEC11/1-OKH	Ecopro Fibre Cement flat sheets test size 885mm 270mm 18mm density 1330kg/m ³	Large scale surface spread of flame test Class One	BS 476: Part 7:1997

Non-Accredited Tests

QUALITY SUPERVISION AND INSPECTION CENTER OF DECORATION & BUILDING MATERIAL. No. 051142	Gypsum ceiling tiles with vinyl face and aluminum foil backing BRAND: Qiguan of JINAN SINOCHEM IMP. AND EXP. CO., LTD/ Shandong Qiguan Gypsum Product Co.Ltd.	FIREPROOF PERFORMANCE: Chinese Std. 668624-1997 B1 Grade	Enterprise standard of Shandong Qiguan Gypsum Product Co., Ltd: Q ZCDOOI -2005
XMIN180100205CCM	GYPSUM TILE: Gypsum, PVC, Surface paper, Aluminum foil Manufacturer: TAISHAN GYPSUM CO., LTD. Buyer: DECOTECH DECORATION AND BUILDING MATERIAL CO.	-Strontium Sulfide (SrS) +ve by XRD and EDXRF. -Asbestos: -ve by PLM and XRD	NIOSH 9002:1994 NIOSH 9000:1994
XMML130903672	GYPSUM TILE of Shanghai Royal Imp & Exp Co. Ltd. (Ceiling)	--Strontium Sulfide (SrS): -ve by XRD and EDXRF. -Asbestos: -ve by XRD & PLM	NIOSH 9000:1994 NIOSH 9002:1994